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END VIEW OF VENT CAP

M14X15 (LH) THREAD
TEFLON BACKUP WASHER
VITON 0-RING

METAL/METAL SEAL

MONEL K500 BALL
25.65 AF HEX x
INCONEL 600 TAPERED SPRING

316SS 2B PRESSED FLAT
SPRING HOLDER

NPT THREAD

POLISHED BALL SEAT
NON STANDARD HEX SOCKET

1" UNS THREAD
SAFETY VENT CAP
METAL TO METAL CAP CONE SEAL AREA

EASY FLOW LUBRICATION FITTING

ASSEMBLY DRAWING

PART# THREAD SIZE HEX AF*
PLI-EFLF18 '/g” NPT 25.65
PLI-EFLF14 '/ NPT 25.65
PLI-EFLF38 3/s” NPT 25.65
PLI-EFLF12 '/, NPT 25.65
PLI-EFLF34 /" NPT 33.05

PLI-EFLF1 1” NPT 39.00
OPTIONS:

e Other threads available on request, including UNC
Parallel Threads

* Ball material options include Tungsten Carbide (WC)

* Spring material options include INCONEL X-750

* O-Ring material options available

AS 1210

PROPRIETARY NOTKCE:

THIS DATA AND THE INFORMATION CONTAINED HEREIN ARE THE PROPERTY OF
PRESSURE LUBE INTERNATIONAL AND SHALL NOT BE USED OR REPRODUCED OR DISCLOSED

FOR ANY PURPOSE WITHOUT THE EXPRESS CONSENT OF PRESSURE LUBE INTERNATIONAL.
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PHONE: 61-9-446 9644 ALL HOURS
FAX  :61-9-446 7090 ALL HOURS

mm AGE DEVELOPMENTS PTY. LTD.
8 PITINO COURT, OSBORNE PARK, AC.N. 009 188 989
WESTERN AUSTRALIA 6017,

HYDROSTATIC PRESSURE TEST CERTIFICATE

TEST DETAILS
Date of Test: 1/12/94 | Client: Press Form (W.A.) Pty Ltd | Report No: 1152
Test Type: Hydrostatic Pressure Proof & Burst Tests
Test Item Details:
1 off EASIFLOW LUBRICANT INJECTION FITTING
with %" NPT Male connection.

Specification: Proof Test Pressure - 10,000 psi

TEST RESULTS
Test item Temp Time Test Comments
Markings (deg.C) (min) Pressure
(psh)
PROOF TEST Amb. 5 10,000
BURST TEST Amb. N/A 50,000 NO FAILURE

Observations:

1) No leakage or distortion noted.

2) Test gauge accuracy for Proof Test = 150 psi.

3) Test gauge accuracy for Burst Test = 500 psi.

4) Burst test was terminated at limit of test equipment.
Markings: Engraved "AGE 1152" on hex flat.

Name ’ Signature Date
Approved ﬁ;; <
Signatory Clem Rowe 2/12/94

/(

‘ This certificate may not be reproduced except in full. This laboratory is registered
k the National Association of Testing Authorities of Australia. The tests reported here

have been performed in accordance with its terms of registration.

e’

Reg No0:2227
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